| WASTEWATER FACILITIES MASTER PLAN FOR
IVALLECITO, DOUGLAS FLAT & SIXFMI_LE,-_VILLAGE_




RESOLUTION NO. 2005- 29

ADOPTION of
VALLECITO / DOUGLAS FLAT / SIX MILE VILLAGE
WASTEWATER SYSTEM
FACILITIES MASTER PLAN

WHEREAS, in order to better serve the current and future wastewater customers of the

Vallecito / Douglas Flat / Six Mile Village service area, a wastewater facilities master
plan was developed; and :

WHEREAS, Nolte and Associates prepared the wastewater facilities master plan; and

WHEREAS, public meetings were held on January 25 and May 4, 2005, at which a

presentation was given for the purpose of receiving public comment and concerns: and

WHEREAS, the Board of Directors of Calaveras County Water District received and
[...]
recommended because it requires construction of the new force main and increasing the
capacity of treatment, storage, and disposal facilities at the Vallecito/ Douglas Flat WWTP.

Six-Mile Village Emergency Wet Weil Storage Improvements

To mitigate potential wet well overflows, six hours of off-stream emergency storage are
recommended at the Six-Mile Village pump station. The off-stream storage would be
created by installing reinforced concrete pipe (RCP) horizontally, parallel to the pump
station wet well. The storage tank will be connected to the existing wet well such that it fills
in parallel with the wet well. The peak day flow of Six-Mile Village is 58,000 gal/d during
100-year precipitation conditions and approximately 15,000 gallons are required to provide
six hours of emergency storage, which is equivalent to 40 feet of eight-foot diameter RCP,

Six-Mile Village Odor Control/Permanent chemical injection Improvements

Odors have been a nuisance problem with the existing force main and may be anticipated as
a future problem for the new force main. Permanent chemical injection can be added to
control odors, and a sodium hydroxide (NaOH) injection system is proposed at the Six-Mile
Village pump station. The chemical injection system will include a chemical tank, metering
pump, injection port, and ancillary piping, valves, and level gage.

Six-Mile Village New Sewer Cleanouts and Branch isoiation Valves

Sewer cleanouts, flushing stations, and isolation valves are proposed improvements to the
Six-Mile Village collection system and are needed to facilitate maintenance and Inspection.
The isolation valves will provide a means to isolate various sewer branch lines for flushing
and will improve the effectiveness of flushing by directing flushing water, allowing better
flushing velocities, and keeping flushing water from backing up into neighboring branch
lines. A total of ten isolation valves and cleanouts are proposed.

Six-Mile Village (and Vallecito) Replacement of Septic Tank Lids

Many of the operational difficulties with the Six-Mile Village and Vallecito collection systems
are associated with I&I. Replacing septic tank lids in the system with a tighter lid is likely to
reduce 181, CCWD staff periodically replace existing septic tank lids when damaged or
when tanks otherwise require maintenance. OCWD staff estimate that one third of the
septic tank lids in both systems have been replaced so far. For developing costs, it was
assumed that every lid in the system must be replaced once.

April 2005 P oy e



Vallecito Flow Equalization Improvements

Durning 2003, the average flow and peak day flow into the Vallecito/ Douglas Flat WWTP
were approximately 47,000 gal/d and 120,000 gal/d, respectively, The overflow rate of the
clarifiers may be exceeded by peak hourly flows and other flow variations during peak days.
The overflow rate for the clarifiers would be near to the recommended maximum rate of
600 gal/ft*d, assuming the peak flows are equalized/constant throughout the day.
However, such flow equalization does not exist in the Vallecito collection system, and the
treatment plant clarifiers are at risk of being washed out by peak flows. Providing four
hours of additional storage at the Vallecito wastewater pump station can be provided to

equalize peak flows in the Vallecito collection system and prevent clarifier washout at the
WWTP.

The storage will be provided by installing eight-foot diameter RCP sections horizontally,
parallel to the pump station wet well and connected such that the additional volume

fills/ drains correspondingly with the wet well level. During hundred year precipitation -
conditions, the peak day flow is estimated to be 150,000 gal/day. Four hours of storage for
this flow will require an equalization volume of 25,000 gallons consisting of approximately
70 feet of eight-foot diameter RCP.

Vallecito Fiow Meter Improvements

The peak wet weather flows occurring at the Vallecito/ Douglas Flat WWTP are a significant
problem. Installing a magnetic flow meter at the Vallecito pump station will provide CCWD
staff with the ability to quantify I&I in the Vallecito collection system and, eventually, to
better control peak flows into the treatment plant.

C. Capital Costs for Collection System Improvements

The estimated capital costs for construction of the collection system improvements are
summarized in Table 8. More detailed cost tables are provided in Appendix B. For outside
development, it is assumed that costs for new facilities will be paid by the developer.

-----------------

April 2005 20 NE\SABO15000\Docuements\UMPAfizaldoc



TABLE 8

ESTIMATED CAPITAL COSTS FOR

COLLECTION SYSTEM IMPROVEMENTS

Estimated Capital Cost ($)
Improvement\Scenario Scenario 1 Scenario 2 Scenario 3
Six-Mile Village Force Main? $265,000 $265,000
Six-Mile Village Emergency Storage ~ $50,000 $50,000 $50,000
Stx-Mile Village Chemical Injection - $40,000 $40,000
Six-Mile Village Flushing System $35,000 $35,000 $35,000
Six-Mile Village Septic Tank Lids $15,000 $15,000 $15,000
Vallecito Flow Equalization $100,000 $100,000 $100,000
Vallecito Flow Meter $5,000 $5,000 $5,000
Vallecito Septic Tank Lids $40,000 $40,000 $40,000
Outside Development - - (Developer)
Total $245,000 $550,000 $550,000

* Excluding costs for right-of-way acquisition.

April 2005

21

—_—

NOLTE

"ETENS AmGimEEEime

NASABO15000\Documenrs\ UMP\finaldoc



6. TREATMENT SYSTEM

This section provides an assessment of required treatment system improvements, assuming
continued land application of effluent. In addition, a treatment plant alternative to produce
higher quality effluent suitable for a surface water discharge is described in Part D of this

section.

A. Assessment of Existing Treatment Facilities

The existing Vallecito/Douglas Flat WWTP receives septic tank effluent from Vallecito
via a 6-inch force main, and domestic sewage from Douglas Flat via a conventional
gravity sewer. At the headworks the flows are combined, screened, and again divided
into two separate streams to remove solids and balance the different wastowater
strengths. These streams are then diverted to the two existing, paralle] extended
aeration treatment plants. The first extended aeration treatment plant was built in the
1970’s and originally used to treat wastewater from Douglas Flat. A second extended
aeration plant was built in the 1990’s to provide wastewater treatment for Vallecito.
After sewage is aerated and clarified, resulting secondary effluent is disinfected, stored

in ponds, and later applied to spray fields. The existing plant unit processes are further
described below.

Existing Headworks

New headworks were added to the facility in 2002. The headworks contains a Rotomat
microstrainer, bypass channel with bar rack, flow splitting box, V-notch weirs, and level
sensors for measuring flow to each aeration basin. The splitting box allows O&M staff
the ability to monitor and control flow to each aeration basin. However, the gravity line
immediately upstream of the headworks has limited fall and does not have the sweeping
velocity needed to carry solids into the new strainer. Solids reaching the strainer are not
being picked up by the rotary screw and remain in the channel causing odors and
maintenance issues. Operators have limited their use of the microstrainer and prefer to
ivert influent through the bypass channel and bar rack. The coarse bar rack stll
permits plastics and other solids to pass though the headworks, making downstream
processes vulnerable to fouling. Furthermore, without the strainer much of the plastics
. and solids eventually become deposited in the storage ponds.

Existing Aeration Basins

The existing Vallecito and Douglas Flat extended aeration facilities are packaged
treatment plants designed for 40,000 gpd and 25,000 gpd, respectively. The aeration
basins generally function well under average flows and moderate peak wet weather
flows. At the current average daily flow of 47,000 gal/d, the two existing aeration
basins have sufficient capacity, and the hydraulic detention times are simylar to the
recommended value of 36 hours. The organic BOD, volumetric loading rates are
below the recommended value of 15 BOD, lbs/1000 £ ‘d, as shown in Table 9. These
low organic loading rates of 5-7 BOD; 1bs/1000 ft’-d can potentially create challenges
for sustaining sufficient cell mass in the aeration basins. Lastly, the aging condition of

April 2005 29 o e



the Douglas Flat aeration basin — built in the 1970’ - is a growing concern as it may
impact future facility performance and reliability.

TABLE 9
VOLUMETRIC LOADING RATES AND
DETENTION TIMES FOR THE AERATION BASINS

Volumetric Loading Rate, Detention
Condition BOD:s Ibs/1000 ft3-d Time, hrs
ouglas Flat Pl

Design ; 159 24

Range at Similar

Facilities? 10-25 —

Recommended Value: 15.0 36

Average Flow (2003) 53 38
Vallecito Plant

Design 15.0 24

Range at Similar

Facilities 10-25 18-36

Recommended Valuex 15.0 36

Average Flow (2003) 6.6 31

* Values from Metcalf and Eddy[3].

Extended aeration basins are generally sized based on the average condition because the
long detention times serve to absorb and resist the impact from high hydraulic peaks.
However, the clarifiers that are responsible for returning cell mass back to the aeration
basins are susceptible to peak hydraulic overloading, as discussed below.

Existing Clarifiers

Clarifier performance has been analyzed based on the ability to process average, peak
day, and peak hour flows. As shown in Figure 3, the peak day flows can be as high as
120,000 gal/d. Although no direct data are available for the peak hour flow rate, O&M
staff observe that unthrottled flow rates from the Vallecito pump station can be as high
as 180 gpm. Concurrent flows from all existing sources - Vallecito, Douglas Flat and
dewatering from the drying bed underdrains (see drying beds below) - may result in
peak hour flows in excess of 240 gpm. For purposes of this assessment, calculations
are based on a peak hour flow of 240 gpm. Also, it is assumed that two-thirds of the
combined flow - average, peak day or peak hour - is diverted to the Vallecito plant and
the remaining one-third to the Douglas Flat plant.

As shown in Table 10, the clarifiers have overflow rates well below the recommended
rate of 200 gal/ft*d for average conditions. The successful and reliable operational
history of the plants supports the assertion that clarifiers function properly at average
flows. The overflow rate for the clarifiers would be close to the maximum rate of
600 gal/fr*d, if the peak day flow of 120,000 gal/d was equalized and constant. Since
flow equalization does not exist - neither immediately upstream of the headworks nor

April 2005 s eereteeee



elsewhere in the collection system - peak hour and other hourly variations in the peak
day flow can cause the clarifiers to be hydraulically overloaded. As shown in Table 11,
under peak hour conditions of 240 gpm, the clarifiers weir loading rates of
11,520 gal/ft-d are above the recommended maximum of 10,000 gal/fi-d.

When the clarifiers become hydraulically overloaded, solids get flushed over the weirs
and not enough cell mass gets returned to the aeration basjns. Furthermore, solids

collect downstream on the floor of the chlorine contact basin, and it takes a significant
effort by O8M staff to remove the solids.

TABLE 10 '
EXISTING AND RECOMMENDED CLARIFIER OVERFLOW RATES

Year 2003 Recommended

Condition Values Values?
Average Flow: Douglas Flat Plant
Overflow Rate, gal/ft2-d 158 200
Flow Rate, gal/d 15,679 19,860
Flow Rate, gal/min 11 14
Peak Dav Flow: D t Plant
Overflow Rate, gal/fi2-d 403 600
Flow Rate, gal/d 40,000 59,580
Flow Rate, gal/min 28 #
verage Flow: Vallecito P ;
Overflow Rate, gal/fi2 d 157 200
Flow Rate, gal/d 31,359 40,000
Flow Rate, gal/min : 22 28
Peak Day Flow: Vallecito Plant
Overflow Rate, gal/fi2-d 400 600
Flow Rate, gal/d 80,000 120,000
Flow Rate, gal/ min 56 83

* Calculated values for Douglas Flat plant based on clarifier area of 993 f2,
Calculated values for Vallecito plant based on clarifier area of 200 fi2 [31

April 2005 24 ivens smainsraine



TABLE 11
EXISTING AND RECOMMENDED WEIR LOADING RATES

Year 2003 Recommended

Condition Values Values?
e Flow: Douglas Flat t
Weir Loadin.g Rate, ga.V fvd 11,520 10,000
Flow Rate, gal/d 115,200 100,000
Flow Rate, gal/ min 80 69
Peak Ho w: Vallecito Pl
Weir Loading Rate, gal/fr-d 11,520 10,000
Flow Rate, gal/d 230,400 200,000
Flow Rate, gal/min 160 139

* Galculated values for Douglas Flat plant based on weir length of 10 ft.
Calculated values for Vallecito plant based on weir length of 20 ft[3].

Existing Chiorine Contact Basin

The chlorine contact basin is designed to maintain 2 30 minute detention time at a peak flow
of 150,000-gpd and has a length to width ratio of 40:1. The current permit limits the
effluent total coliform to 23 MPN/100 mL with a daily maximum of 230 MPN/100 mL.
The average effluent total coliform for the Vallecito/ Douglas Flat WWTP was reported as

8 MPN/100 mL during the years 2002 and 2003.

Existing Septage Receiving

During recent plant modifications, a larger septage holding tank was installed to operate
hydraulically in conjunction with the existing septage holding tank. A grinder pump was
added at the existing tank to convey septage to the headworks, Unfortunately, the pumped
septage tends to backs up into the sewer because of the inadequate fall in the sewer line
immediately upstream of the headworks. The backup of the septage in the sewer line causes
odors and maintenance problems and, therefore, use of the septage receiving station has
been discontinued and septage disposal has been routed to alternate facilities.

Existing Drying Bed's

The existing drying beds were constructed at the bottom of the original Douglas Flat storage
pond. Groundwater levels rise during the winter months and water emerges above ground
at the southwest corner of the drying beds. The standing water interferes with biosolids
drying operations. The drying beds have an underdrain and effluent return pump station.
During the winter months these pumps operate frequently and flow from the underdrain is
contributing to the treatment plant wet weather flows. According to rough estimates, the
pumps run 2-3 hrs/day during wet months and around 1 hrs/ day during summer months,
Usually the pumps are throttled down to a rate of 25-50 gpm and have a total daily flow of
3,000 to 6,000 gal/d. Although this flow by itself does not cause hydraulic overloading, it
may contribute to peak flows - increasing the hydraulic loading rate on the clarifiers - and
further dilutes the already dilute BOD, loading rate in the aeration basins.

April 2005 25 N:ASABO15000\ Documems\UMP\final doc



B. Proposed Treatment System Improvements (Assuming Spray Field
Disposal of Effluent)

The following improvements are proposed for upgrading the existing treatment plant:

- Replace existing Douglas Flat aeration basin and clarifier (size depends on scenario)
. Add odor control at headworks

1

2

3. Fix existing headworks operational problems (for Scenario 1)
4. Replace and enlarge the headworks (for Scenario 2 and 3)

Further description of these improvement and probable costs are provided below.

Replace the Aeration Basin and Clarifier

Replacement of the Douglas Flat aeration basin has the dual benefit of solving existing
operational challenges while adding capacity to sustain higher flows. For Scenario 1, the
required aeration volume is 102,000 gallons. For Scenarios 2 and 3, the total required
aeration basin volumes are estimated to be 128,000 gallons and 151,000 gallons, respectively.
Although the older Douglas Flat aeration basin will be replaced, it is assumed that the newer
Vallecito aeration basin (40,000 gal) will be utilized and will count towards the total required
aeration basin volume. Probable construction costs for replacing the aeration basin and
clarifier are summarized in Table 12.

4

TABLE 12
PROBABLE CONSTRUCTION COSTS FOR NEW AERATION BASIN AND CLARIFIER